
MINISTRY OF INDUSTRY, MINES AND ENERGY 
SIEM REAP WATER SUPPLY AUTHORITY 
THE KINGDOM OF CAMBODIA 

 

 

 
THE PREPARATORY STUDY 

ON  
THE SIEM REAP WATER SUPPLY  

EXPANSION PROJECT  
IN  

THE KINGDOM OF CAMBODIA 
 

FINAL REPORT 1 
 

VOLUME II 

MAIN REPORT 
 

 

 

 

 
 
 

JANUARY 2011 
 
 
 

JAPAN INTERNATIONAL COOPERATION AGENCY 
NJS CONSULTANTS CO., LTD. 
KOKUSAI KOGYO CO., LTD. 

 
 

GED 
CR (3) 
11-006 



The Preparatory Study On The Siem Reap Water Supply Expansion Project 

Final Report 

STUDY AREA (Siem Reap City + 1 adjacent commune) 

4 Kouk Chak 

10 Nokor Thum

9 Ampil 
6 Tuek Vil 

1 Sla Kram

3 Sala 
Kamraeuk 

7 Chreav

13 Kandaek 

5 Siem Reap 

2 Svay 
Dangkum 
[...]
include a check valve to prevent water from escaping from the raw water transmission main and 

running the pump backwards and a gate valve to isolate the pump for repair. Air and vacuum 

valves on the header would discharge collected air from inside the header and let air into the 

header if a vacuum develops, say by a sudden pump stoppage. A small-valved line at the end of 

the header would drain the header and transmission main, when needed. A flow meter would be 

installed in the raw water transmission main just inside the intake pump station to measure flows. 

If needed, a surge control chamber will be connected near the discharge header to protect the 

piping against water hammer.   

The pump room would have a gantry crane across the motors and discharge piping at the ceiling 

to remove items for repair. The motor control room would also include the motor control panel, 

alarms, flow indication equipment, and telemetry panels. 

Details equipment list are referred to SR 4.7 through 4.9. 

4-8 Water Treatment Process Design 

This Feasibility Study considers the possible treatment process for the Project as either 

chlorination only, slow sand filtration, or rapid sand filtration based on the raw water quality 

characteristics. However a clear categorization in selection of these processes by numerical 

criteria is difficult, since the quality of the raw water varies greatly between seasons. The practical 

design guidelines for selection of treatment process are recommended by many water 

organizations in the world.  The followings are the general guidelines for selection of basic 

process design from the Japan Water Works Association (JWWA): 

♦ when the water quality conforms to the standard like E. coli of not more than 50 (in 100 
ml, MPN), total colonies not more than 500 (in 1 ml) and other items of quality tests 
conform to the standard, chlorination only may be applied; 

♦ when raw water quality has annual average turbidity of below 10 NTU, BOD below 2 
mg/l, E. coli. below 1,000 (100 ml, MPN) slow sand filtration can be employed.  In 
general, when the average annual turbidity of raw water is below 10 NTU, chemical 
coagulation is not necessarily effective. Further, the purifying effect of slow sand 
filtration is good due to absorption and biochemical action, and a certain amount of 
ammonia, manganese and odour-emitting matter can be removed, resulting in superior 
water quality to that of rapid sand filtration; and 



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Final Report 4-24

♦ when the quality of raw water does not meet the above two criteria, rapid sand filtration 
will be better adopted and necessary equipment for pre-treatment such as chemical 
coagulation must be provided. 

The most useful parameter in selection of the optimum water treatment processes is turbidity as 

illustrated above. Several water quality analysis data of the Tonle Sap is available in various 

points and in different seasons including those data taken by the JICA Capacity Building Team 

in 2009, the JICA Study Team on Integrated Master Plan for Sustainable Development of Siem 

Reap in 2006, and this Study Team. Available monitoring parameters for process water quality 

control at the existing PPWSA’s Phum Prek WTP, which intakes raw water from the Tonle Sap, 

are turbidity, pH, conductivity, suspended solids, total dissolved solid, total coliform, faecal 

coliform, etc. of the raw water; pH, turbidity, suspended solids, total dissolved solid, and color of 

the treated water. The detailed data are attached in SR 4.2. 

Salient features of the water quality of Tonle Sap Lake are summarized hereunder: 

The highest turbidity in the data recorded is over 1000 NTU taken by the JICA Capacity Building 

Team in 2009. The other turbidity data shows 200 NTU at maximum. The data take by the JICA 

Capacity Building Team was found to be erroneous due to sampling methods. The samples 

included stirred bottom sludge in the Lake, which produced unusual results over 1,000 NTU, 

due to that their sampling boat passed through the sampling points during the Lake was very 

shallow in the dry season. 

Turbidity data 
JICA Capacity Building Project 
(conducted from 25 Mar 2009  

through 23 June 2009 

Study Team 
(conducted on 29 June and 6 Oct. 2009) 

154 to 1860 NTU 3.5 and 200 NTU 

pH data showed over 6 and not exceeding 8, showing sometime slightly acidic or neutral values 

which result in general easy operation of the plant in terms of water treatment without the process 

of pH control. The water quality in pH is therefore categorized as comparatively good for a water 

source for the rapid sand filtration process due to its advantages for physico-chemical safety 

through treatment processes. 

pH data 
JICA Capacity Building Project 

(conducted from 25 Mar 2009 through 23 
June 2009 

Study Team 
(conducted on 29 June and 6 Oct. 2009) 

6.6 to 6.9 7.7 and 7.8 

Other water quality parameters also corroborated that the rapid sand filtration process is the 

optimum water treatment process for the Tonle Sap water source as water quality is summarized 

as: 

♦ soft with low alkalinity less than 50 mg/l => pH adjustment; 



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Final Report 4-25

♦ color showed higher than 50 TCU which is relative high exceeding the maximum 
permissible level of the drinking water standards => pH adjustment and chlorination; 

♦ iron and manganese showed over 4 mg/l and 0.5 mg/l, respectively which is relative high 
exceeding the maximum permissible level of the drinking water standards => pH 
adjustment, chlorination, and manganese sand filter; 

♦ heavy metals are absent or within the maximum permissible level of the drinking water 
standards; 

♦ phosphate and nitrate levels are detected within the maximum permissible drinking water 
standards and/or the allowable limits for pollutant substance discharge to protected 
public water area. 

♦ Algae is included beyond the maximum permissible drinking water standards especially 
during dry season => chlorination. 

As a result of series of Jar Test on the Tonle Sap water made during the Phase 2 study, and the 

updated data analysis conducted by the Study Team, the proposed principle of treatment process 

should be a rapid sand filtration system. This treatment is widely used in Cambodia with river 

sources. The process comprises pre-treatment, such as pH adjustment, pre-chlorination, and 

coagulation, flocculation, sedimentation, filtration, and disinfection. The details of Jar Test 

results are referred to SR 4.3. 

Monitoring of water quality should be continued so that operation of the proposed water 

treatment plant will be optimized in selection and dosages of chemicals dependent on seasonal 

changes. 

Detailed calculations for the facilities are referred to SR 4.10 through 4.13. 

4-9 Pretreatment 

Coagulation, as a pre-treatment process will be provided in the distribution chamber at the head of 

the plant so that the destabilization of charges on colloids and suspended solids, including bacteria 

and viruses, may be achieved. The coagulation process will be achieved by a rapid mixing system 

which will disperse 10 percent alum sulphate solution, Al2 (SO4) 3 ·18H2O as a coagulant 

uniformly throughout the water as rapidly as possible. 

Mechanical mixers are generally propriety devices whose major technical advantages are that 

mixing is not a function of flow and they are flexible in adjusting the degree of turbulence to suit 

the particular treatment needs. Distinctive products or types of rapid mixing equipment are 

available from manufacturers. However in line with the design concepts proposed in the previous 

section, the intensity of turbulence should preferably be generated through a hydraulic jump 

formed by weirs to be installed at the distribution chamber. The advantage of hydraulic mixing is 

to simply apply raw water potential head by the raw water intake pumps. Non-use of mechanical 

equipment conforms to the general design concept. Likewise, the increase of lifting head can 

possibly help mitigate operational problems on the intake pump facilities caused by the 



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Final Report 4-26

fluctuation of the Tonle Sap Lake water level. 

The mixing energy of the hydraulic jump corresponds to a velocity gradient of not less than 350s-1 

at a water temperature of 250C. 

When the alkalinity of the raw water is less than 20 mg/l, pre-lime will be employed at the 

distribution chamber using 10 percent lime solution as a agent for pH adjustment prior to the 

coagulation, to ensure the effective coagulation process. In addition, pre-chlorination will be 

applied from time to time for algae control and removal of iron and/or manganese if those 

parameters exceed the Drinking Water Standards. 

The detention time and effective depth of the mixing chamber will be from 1 to 5 minutes and 4.5 

m, respectively. Adequate baffles and surface area, as well as weirs, will be provided within the 

distribution chamber to ensure proper coagulation and flow measurement. 

The preliminary design criteria of the pre-treatment process are: 

Type : Distribution chamber with hydraulic rapid mixing by  
weirs, two weirs are duty for Phase I  

G value for rapid mixing : Approx. 400 s-1 (>350 s-1) 
Dimensions : Receiving well  3.0 m x 3.0 m x 4.0 m depth 

Mixing chamber 2.0 m x 2.5 m x 2 chambers 
Incidental facilities : Raw water inflow pipe: 800 DI,  

Drainage pipe: 300 DI 
Backwash water return pipe: 250 DI 
2 raw water outlet pipe: 500 DI 
1-overflow weir, 2-outlet gates 

Applied chemicals : Pre chlorination   Liquid chlorine (99.9 %) 
pH control        Lime (10 % solution) 
Coagulant        Alum (10% solution) 

4-10 Flocculation 

Flocculation is the process of gentle and continuous agitation, during which suspended particles 

in the water coalesce into larger masses so that they may be removed from the water in subsequent 

treatment processes, particularly by sedimentation. Flocculation follows directly after the rapid 

mix process and, like rapid mixing, the agitation may be induced either by mechanical or 

hydraulic means. 

The most common methods for flocculation are categorized into hydraulic flocculation and 

mechanical flocculation processes which are further classified into horizontal and vertical 

flocculation units. Mechanical flocculators are characterized by flexibility for the fluctuating 

water treatment capacity and controllable mixing intensity because of their greater versatility; that 

is, the speed of the mechanically operated paddles can be adjusted to suit variations in flow, 

temperature, or raw water quality. However, the principle elements of mechanical flocculator 

systems comprise agitator impellers, drive motors, speed controllers and reducers, transmission 



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Final Report 4-27

system, shafts and bearings which increase operation and maintenance procedures. 

As discussed in previous section, the provision of the proposed WTP is essential in order to 

enhance supplies to meet the anticipated increased demands in the Siem Reap City area.  Before 

the commencement of the priority Project, with a production capacity of 30,000 m3/d, there is a 

risk of a supply deficit in daily maximum water demand basis being experienced from 2015. 

Hence the proposed WTP could be operated at full designed capacity immediately from 

commissioning in 2017 with intermittent operation or adjusting the operating trains. In case of 

fluctuations of flow for treatment capacity are expected it can be manageable in provision of 

numbers of treatment trains and the flow rates can easily maintain sufficient head losses in the 

channel for mixing. 

Therefore, as gravity flow is available, the proposed approach for this project is to use hydraulic 

flocculators that do not require mechanical equipment nor a continuous power supply. They can 

be built primarily from local materials including concrete, brick, wood, or masonry at relative low 

cost. 

Vertical-flow baffled channel flocculators, which can adjust the velocity by manipulating the 

opening space, with a detention time of approximately 20 to 30 min are proposed. Two trains will 

be provided so that in case of lower flows than the designed capacity, or maintenance works, one 

train may be shut down accordingly to attain a suitable flocculation intensity G-value range from 

70 to 10 s-1. The width of the flocculation channels will be sized in thirds to adjust the 

hydraulically required flocculation intensity from 70 to 10 s-1 i.e. higher intensity to gentle mixing 

towards sedimentation process. 

The preliminary design criteria for the flocculation process are: 

Type : Vertical-flow baffled channels 
Number : 2 trains with 3 staged tapered flocculation 
Detention time : 23 min (20 to 30 min) 
G value : 25 to 75 s-1 
Dimensions : 1.1 m width x 8.0 m length x 3.60 m depth x 2 channels  

1.5 m width x 8.0 m length x 3.65 m depth x 2 channels 
1.9 m width x 8.0 m length x 3.70 m depth x 2 channels 

Incidental facilities : 2- inflow chambers with baffle wall 

4-11 Sedimentation 

The sedimentation, or clarification, process in water treatment provides for the settling and 

removal of a majority of the heavier and larger settleable solids and suspended particles from 

water prior to the filtration process. To maximize the efficiency of the filtration process, the 

settled water turbidity should, preferably, be less than 2 to 5 NTU. The loading on the filters has a 

marked influence on their capacity, the length of filter runs in relation to the washing schedules, 



The Preparatory Study on The Siem Reap Water Supply Expansion Project 

Final Report 4-28

and the quality of the filtered water. Sedimentation is largely dependent on adequate pretreatment 

processes including coagulation and flocculation. The efficiency of the sedimentation basin is 

determined by the surface loading ratio (Q/A) which is the rate of treatment capacity (Q) and the 

surface area of the sedimentation tank (A). 

The sedimentation system is classified into four major types: horizontal flow sedimentation units; 

up-flow sedimentation units; solids contact/slurry recirculation units; and sludge blanket clarifier 

units. 

Horizontal flow sedimentation is commonly used in municipal water supply system. It is based on 

gravity flow separation processes in which a settling basin provides a quiescent environment that 

enables particles of specific gravity greater than water to settle to the bottom of the tank. The 

outstanding feature of horizontal flow tanks is a flexibility to tolerate shock loads in both quantity 

and quality of the raw water. In fact, rectangular sedimentation unit can handle 50 to 100 percent 

higher flow rates than the original design capacity for short periods without a significant 

deterioration of settled water quality. Consequently the flexibility and predictable performance 

under most conditions brings about easy and stable operation and low cost maintenance, even 

though the capital cost may be higher than other systems. 

Up-flow sedimentation, which is usually applied to small-scale community plants due to easy 

operation and maintenance, is recommended when the raw water characteristics and hydraulic 

rates are stable. The up-flow unit then provides low construction cost and easy operation and 

maintenance due to its compact and simple structure. The Tonle Sap Lake water is not necessarily 

stable in quality so that the up-flow sedimentation unit is not recommended. 

Sludge contact, or slurry recirculation, is a kind of modified up-flow unit process combining 

pretreatment processes of coagulation, flocculation, and settling in one tank. The unit circulates 